(

HIGH PERFORMANCE F1 RACING CAR

INSTRUCTION MANUAL

gL
==
2
SE
S

oS

35

58
o0
D
o5
s3




>

HIGH PERFORMANCE F1 RACING CAR

Please read the kit instructions carefully before assembly.

GENERAL SAFETY
- An adult should be present if the kit is being assembled by a child.
- Supervising adults should read the kit instructions before assembly.

ASSEMBLY SAFETY

- Kit parts should be kept out of reach of small children. Injury or death may result if children put small parts in their mouths or cover their heads with poly bags.

- Fully check parts and part quantities before assembling. If there is any damaged or missing parts please contact the place of purchase immediately.

- Carefully read and be sure to fully understand the assembly instructions before assembly to ensure the kit is assembled properly.

- Many tools are used during assembly. Please use the proper tools and follow the tool's instructions. Be sure to take extra care while using cutters and sharp
tools to avoid personal injury or others.

- Be cautious of sharp parts while assembling the kit.

- Pay attention to the surrounding area when cutting plastic parts to avoid injury.

- Ensure rotating parts work properly and smoothly.

- Properly connect wires to prevent short circuits. Keep wires well organized and away from rotation parts or the ground.

- Please follow the steps in the manual to assemble the kit safely. Any actions not following the manual may cause a dangerous or and improper functioning kit.

- When painting, ensure there is proper ventilation and away from fire.

OPERATING SAFETY PRECAUTIONS

- Operate R/C Cars in appropriate and safe areas only.

- Never run R/C Cars on the road with traffic.

- R/C Cars are operated by the transmitter through radio frequency. To avoid interference from other transmitters please operate the R/C Car in proper areas.
- Ensure the frequency of the R/C Car does not conflict with other racers to prevent frequency conflicts and losing control of the R/C models.

- Some parts equipped on the cars are not waterproof. Operating in wet conditions may damage the R/C equipment and loss of model control.

- Do not touch any rotating parts (gears, belts, wheels) after connecting battery to avoid any injury caused by the rotating components.

- After operating the R/C Car, please let the R/C Car cool down before performing maintenance.

TURNING ON THE R/C CAR

- 1. Place the R/C Car on a stand to allow the wheels to spin freely

- 2. Ensure the R/C Car ESC (Electric Speed Controller) is turned off.

- 3. Extend the antenna and switch on the Transmitter. Ensure the Transmitter batteries have sufficient power.
- 4. Turn on the R/C Car ESC (Electric Speed Controller).

TURNING OFF THE R/C CAR

- 1. Turn off the ESC Electric Speed Control.

- 2. Disconnect the battery.

- 3. Turn off the Transmitter and retract the antenna.

BATTERY

- Please read the battery instructions before use.

- Charge the battery at safe fireproof place.

- DO NOT dispose battery in heat, fire, or water.

- CAUTION DO NOT let the battery overheat while charging. Overcharging is dangerous and may cause fire.
- After use, the battery may be hot.

- Continually discharging a battery will shorten the battery life, please charge it after fully cool down.

- Please recycle batteries. Do not dispose of used batteries and in regular garbage.

MOTOR

- Please read the instruction before use.

- CAUTION Applying throttle to the motor with no load may cause internal damage to the motor. To test the motor, ensure the motor is installed in the R/C Car
and test using 3-5V instead of 7.2V.

- Maintain and cleaning the motor regularly. When using brushed motors, please change the brushes are damaged.

- Please select the proper gear ratio according to the motor and running conditions. Motors will not function well with improper gear ratios and cause damage to
other R/C equipment.

- The motor will be hot after use. Continually running a hot motor will shorten the motor life, please allow the motor to cool down after use.

mm 01 Speed Passion 1/10 scale SP-1 F1 chassis kit\ g




R C - ETTRICHN T BFHTTELY,

(] —_

- BFHRBERUT) ML TETISRICEIRTREZEDEEDT. AL TTHZEL,
- AL THTIC, REEDOHLAEIL THRAETZ RBHALTZEL,

AT TR

- XYM THRCRERICIL, NSLBEFHROF ORGSR THEEZ T o TSN, NG/ —YDBEOE —— LRI L IEREDRBIHYFET DT
. FAISERLTSEL,

- H L CRNICRBMDORERET o TSN B— AL/ S—YORGDFRELIIBEICIEB EROTEEELIIRFEEATERIZEL,

~- HSL CHNICAMRIL CRAZEEREFTERAEE MM TERDAMA—CEBEHLIECEKIYRMTY , L CTRICIIFR AL T ENBEIAY FT , A TR
EDHETRITHLD, ELWIBZELLBFEVLESWD HIThya—F A DFEERASNLEEITTMODOFEE L TEEZT O TWESLY,

= IN—=YIZEH THFGHE AL HYET O T AL THICIEHFITSERELTIESL,

- FPSAFYIIR—VEYYEETIRIZIEE DI+ ITSEEL TS,

- [#5- ERENT B/ 8 —VIF, ELL- RA—XIZEIKESHIT TTESLY,

- Bt O—REIXS a—hEEHT 5128 ELKERYEIL TEREL THEEW O—R I kA2 T @ER - BRI ER 2 A DBk . F-BRE A S8+ TERARL TS,

- FYRDHIL TEREDOIZERT YT DIEZE B> TED TIZEW, B0 IBF CHIL TET LRLEMNMET T HH5ENHY. FINERIET S RELEFVE
EDS

- BEDOBIZIE+HTBREETO TSN, F-KRHETT,

TRHI-ETEOFE

- RETHRHEIDH LG OR/CH—ERAY—F v TETSE TS,

- EEOXEDH DB TOETIEMERIZH IEHIZE0N,

- R/CH—IEEIEMMNORIESNSERITHVMEEILET . TRD T HE8EHTS-HICLEZTMOLNEVSRA TETIE TS,

- BIRDREERTS A, BRIZHhOR/CHA—NETLTVNSESICIIBTEEVORIRMERRLREZHENAD THLEITL TS,

- —ED/I—VIEBHKTIEHYER A KIzFVEEFTLEYRD BIZEITT HER/CH—IZFA—CEEZ DIFEENHYET D TH DS,

- EATR YT —EEHE LR IZRIERT 5/ 85—V (7 - R LR R —)LE) [SIFER I AN AN TS0, BIFT 5158 0BYET,

- BTN EHO=OR/CH—DEREYIY . AT F U REITSHNIR/CH—DBENTNEDEFH>TESLY,

R/CHh—DE]

- 1. R/CH—%#RAVRFICEE ., ihA— /LA E ZHINE L KSIZLTEELY,

- 2. R/CH—MESC(RE—RaUbA—5—) DERMNA TITH-TNSEEREEL TS,

-3 R EMOTUTFEBIEL. EREBD R/ YFEANTLESW EEHD /T =D+ ZHDHMERL TS,
- 4. R/CH—MESCHRAYFH#ANTIZEL, EfTHAARELRYFET,

R/CH—DEEEE
- 1. R/CH—%EUXLESCHERET>TLEELY, .

- 2. \yT =R L TZELY,

- 3 A EMDEREYV>CEE#D T TFHEIURL TS,

NyT—
= N T —DOBRMEE/ N T —DER O ERBAE <> TIT TS,
= N\YT)—DORBFEBICRZ T UHDLENR LGS TITo THEEL,
= INT)—EKOKDFRIZREELZN TS,
IR N\YT)—ORBHICITBAREICES/ N\ TV —DERELFICHFERL TSN Ny T —BREIFNKES I ERITFRERKRTT .
- ETRNAYT—EHESEESRICHYES,
- ETR ANVTU—DREATALOERF T ICERET DL/ \WTY—EHEOET ./ \wT ) —DBENERICT N TALBRELTHZEL,
- RELGST2\T)—EEBAERDIL—ILIZHRL, Ny T — BMEADEURAR I XIZEEL T,

:E_ R—

- E—2—DFIRWNERE—F— DO BRI ERBAZ 2L MT o TEZELY,
XGEER EARCTE—4—%23RETRT L E—4—(F A= 5 5BNAHYET, E—2—2T AN BBICIFR/CH—IHBEHL TE—F o X vELEEL., 35V

BEODEETTAMNTZEL,

- E—HB—DATF ORI =T EBITo TSN, TSV E— A4 EASNBRICIETSU D EFEICLTEELLSLY,

- B A—DE—UHOETTHIRRITIELTELLF YL (EZF 2 F/ 2 8—F7) HBIRL TS, o= XD FEFETLEST EE—4—D/T+—T VR
MNEEBEBEINT  E—2—POR/CH—IZFA—TEFZ3FEAHYET,

- ETR. B2 EBRIBVET, B4 DBENTHIDEHTICBETTHEE—F—DHFEGMNERYET , E—2—DERENERICTH>THLEE

17 LTLEE&LY,
= =o]/

HIGH PERFORMANCE F1 RACING CAR

Speed Passion introduces the SP-1 F1 1/10th scale chassis,

an innovative and unique F1 chassis that is the result of creative design
and development.

The SP-1 F1 1/10th scale chassis is designed with a centrally located,
large volume shock that is attached to a carbon fiber mounting plate. The
result of is stability and traction on high speed track sections and total
control in small, tight, sections. These characteristics are not easily
found on today's crop of F1 chassis.

The SP-1 F1 1/10th scale chassis was designed with a precision
balanced rear motor pod. The rear motor pod design ensures allow
precise control and balance when entering and exiting corners which
allows drivers to easily carve the fastest line around the track. The rear
differential utilizes high quality pressure plates along with 12 carbide
differential balls for smooth differential action.

The SP-1 F1 1/10th scale chassis can adapt to various aftermarket foam
or rubber tires, also front and rear wing.

/ Speed Passion 1/10 scale SP-1F1 chassis kit (02 mm




Privot Brace A
ERY T L—RA

) Privot Brace B
) ERVETL—XB

5mm Pivot Ball
ERY bR—)b

X3

SP000666

BAG E- 2 |

(fm

2.5 X 6mm Button Head Screw

HEX
X2
SP000626
Dmmm 3 X 6mm Flat head screw
MmeR
X3

BAG C- 1|
FOE=—=(0F

Side Link
Frruzy X2

BAG E- 1|

8l

5mm Pivot Ball
ERY hR—Ib

X2
SP000666
Dmm 2 X 5mm Socket Head Screw
FryvTRYY1—
X4
SP000662
Dmm“ 3 X 6mm Flat head screw
mex
X2
Dlmnﬂmmm 3 X 10mm Flat Head Screw
mex
X2
@ 3mm Lock Nut
~ Ovo+vh
X2
SP000643
Ride Height Spacer
w sEmEEmas—T— X2
me 2 X 5mm Socket Head Screw
FryTAY)a1—
X2
SP000662
[[hﬂmm 3 X 6mm Button Head Screw
AER
X4

O'I | LOWER BRACE

2.5 X 6mm Button Head Screw
AER

5mm Pivot Ball
ERy bR—Ib

3 X 6mm Flat head screw /%

5mm Pivot Ball
ERY bR—)L

mex |

3 X 6mm Flat Head Screw /g

meEx

3 X 6mm Flat head screw

mex

Motor Plate
E—42—7L—+t

5mm Pivot Ball
ERY b R—IV

2 X 5mm Socket Head Screw

02 | ATTACHING LOWER BRACE

Fry TR —

[

= Larger hole face outward
FIRDOKENIIHIMAITY,

3mm Lock Nut

3 X10mm Flat Head Screw
mex

meEx

5mm Pivot Ball
ERY bR—)b

* 5,
= Ensure the lock nut place in the front
position.
Ovo+ybh7or Millc<aESlcL
TLIEELY,

5mm Pivot Ball
ERY bR—Ib

= ]
2 X 5mm Socket Head St;ev’v/
FrvZAo)as"

Main chassis
A=Y

03 | Motor mount

Rear Wing Mount
T o4k

3 X 6mm Button Head Screw
HEX

3 X 6mm Button Head Screw
FER

Motor Mount (L)
E—2—<UVM)

Socket Head Screw
Yy T A1~

Assemble on a flat surface to
prevent distortion.

KEET—TIVED ETHAT
<fEELy,

Motor Mount (R)
E—2—<TUVER)

= This setting is for track width 190mm Rubber Tire

mm 03

Speed Passion 1/10 scale SP1 F-1 chassis kit

/

| T




BAG E- 2 |

Dmmmm 3 X 8mm Flat Head Screw
mex

04 | ATTACHING MOTOR MOUNT

X4
3 X 8mm Flat Head Screw
mex
3 X 8mm Flat Head Screw
mex
C——3 1.6 X 10mm Spring Pin 1BX1°mm§g%ﬁ;?57’/////
2Ty = |nsert the spring pin for 2mm.
X1 I\ 2T EEMMANT
KfE&EL,

Diff Housing B @

TINIIVYB

X1

SP000630 (Gunmetal)

SP000724 (Red)

Main Drive Axle
AAYRSATTIRIV

= Use a towel to protect the plating during assembly.

TL— b RET B2 FIVERFRALTIIZEN,

Ride Height Insert
HaPER Y-k

10 X 6mm Bearing

X2
SP000651

BAG F- 2 |
6 X 8 X 0.1mm Spacer (PET)
AN—H—
X2
SP000732

06 ‘ ATTACHING REAR SHAFT

7T

10 X 6mm Bearing
a2/

6 X 8 X 0.1mm Spacer (PET)
ANR—H—

= Refer to setting page for ground clearance adjustment.
BEROBEEE YTV IICETEIRN—IEBRBLTIEEW,

= This setting is for track width 200mm with foam tire
AR IEA Y 200mmBEDL Y T4

/ Speed Passion 1/10 scale SP1 F-1 chassis kit 04 ==




BAG F- 2 |

X1

6 X 11mm Collar spacer
HF—AR—H—

O

X1

mm]X1

Wheel Adapter
RA—IVT R T 52—

3 X 3mm Set Screw
1ERS

SP000636 (Gunmetal)
SP000688 (Red)

BAG F-

X18

SP000661

BAG F-

X1

SP000696

©

X1

SP000628

©l
X2

SP000628

O

4mm Flange Lock Nut

1

1/8 Inch Diff Ball
TIR=I

2|

75vvnvytyh

5 X 11 X 1.2mm Washer
Tve—

5mm Spring Washer
m/\%

11 X 5mm Bearing
e vidIZ7)

X1

SP000650

12 X 8mm Bearing

10 X 6mm Bearing
a2z

6 X 8 X 0.1mm Spacer (PET)
AN—H—

3 X 3mm Set

SP000961 Wheel Adaptor

Wheel Adapter
RA—IVT R T 52—

6 X 11mm Collar spacer
HT—AR—H—

1ERY

Screw

07 | BALL DIFFERENTIAL

1/8 Inch Diff Ball
FIR—I

5mm Spring Washer

m/\%

5 X 11 X 1.2mm Washer
Ty —

Ball Diff Grease
R—ILFTHUR

=

O d

48P 72T Spur Gear
RIN—F+

m = Apply on both side
mEICE>TLEELY,

Diff Housing A
TIINDIVTA

= Adjust the tightness to control the pressure of the ball diff. Fully
tighten the lock nut until it stop, than loosen the lock nut by a

quarter for default position.
75790y Fv b OFEHEATR—ILT 7D

ZRELTLEEL, —FETHRDIAI 1/AEERRLTZE L,

CDRAVIDT THIVERA VR EBRYET,

= Apply on both side
[TBOTLIEEL,

PI=P

c=n0

a2/
X1
SP000649
4mm Flange Lock Nut 11 X 5mm Bearing 12 X 8mm Bearing Diff Ring
7Zvyavytvk NTIYG NTUYT TV
. 3 X 3mm Set Screw 2 X 13mm Stainless Shaft

Diff Cap LEXY. ATVLAYY TR

AIN=FF
m—

X1

mm] 3 X 3mm Set Screw

1ERS

X1
(1 2X13mm Stainless Shaft
AFILASYIT b
| J
SPO00639 (G tal = Align holes before install the pin
SP000cas Reqy o) Vv 7 MEET BB AR TS
End Cap
IVRFry T

mm 05 Speed Passion 1/10 scale SP1 F-1 chassis kit\




= Use the hole in diff housing A
to secure diff cap with set screw
as shown.

EDESNTTINTI VT ADIR
oty X7 1—%ERLT
T7F vy TEEELTLIEEL,
BAG E- 2 |
[[hmmmm 3 X 8mm Button Head Screw
REX
X2
- = Motor is not included.
BAG B- 2 | 09 | ATTACHING MOTOR E— 5 BREBRORBEL,
X2 Ste_eLinq P?SE
SP000633 ATTVVT R

Steering Bridge
X1 zzruvsomes

\‘/

EE Steering Arm
=571~ 57—

o RTTITT7—1

/i

X2

@ X2 6 X 3mm Bearing
SP000648 NTV¥T
X4 8 X 5mm Bearing
SP000647 N7 T
3 X 8mm Button Head Screw

AEX
X4 3 x5x0.3 Shim
SP000694 L4
3 X 8mm Button Head Screw
C[Dﬁ]mﬁmm 4.3 X 6mm Pivot ball AER
ERY b R—IV
X3 |
SP000664 6 X 3mm Bearing 3x5x03 %hlm
. 7T PN
4.3 X 6mm Pivot ball
@ |:| 3 X 5.5 X 1mm Spacer ERy kRl
AN 3x5x0.3 Shim 3 X4 mm Button Head Screw
X2 DN AEX
SP000644
@ smm 3 X4 Button Head S
Fuwhk mm Button Head Screw
X1 REX
SP000640 8 X 5mm Bearing

N7UYT
8 X 5mm Bearing
a2/

BAG E- 2 |

Steering Post

mmmm 3 X4 mm Button Head Screw 3mm '7{”; . 4.3 X 6mm Pivot ball - AT TV T RIS
2 FER ERybR—)V 1 /
3 X 5.5 X 1mm Spacer )
SP000627 ANR—H— \/
3 X 8mm Button Head Screw | ’
([ Butt BAG A2 Thread Lock
X2 Lower Arm Plate tay7#l
a77—L7L—h
Thread Lock
ROyl
Dmmm 3 X 6mm FIaéHead Screw 3 X 6mm Flat Head Screw
mex mex
X2

/ Speed Passion 1/10 scale SP1 F-1 chassis kit 06 ==




‘l 'l | SERVO

M3 LockNut
Servo Arm 23T/ 25T @
H—R7—L\

Servo Mount (L)
P—ARITVh

Servo Arm 23T
Y—R7—L

Servo Arm 25T

BAG E- 2 |
U:mmmm 3 X 6mm Butgon Head Screw m
RER Double Sided Tape
X1 mET—

BAG B- 2 |

Ball Connector 4.7x17mm

Suspension Arm Mount

OO:. Insert

YRRV T— I
X4

ROVMH—b
SP000634 (Gunmetal)
SP000684 (Red)

BAG E- 1|

= Remove
Ay LTLIZE W,

Servo Mount (R)
Y—RITUb

'l 2 | ATTACHING LOWER SUSPENSION ARM

@ |:| 3 X 5.5 X 2mm Spacer
AN—H—
X4

SP000645

BAG E- 2 |

[[hnmﬂﬂmm 3 X 8mm Button Head Screw
AER

X2 Front Arm (Lower)
=P e NI (=)}
[[hmmmmlm 3 X 10mm Button Head Screw
HEX
X2 &
A BAG C1
— Pivot Ball

ERy bR—)L

=

3 X 5.5 X 2mm Spacer
AR —

m For 200 foam tire, please use 3X5.5X2mm
spacer X1 pcs for clearance setting.
2002 K> D2 A EREFE 3x5.52mm
ANR—H—ZIMERLTIVT IV R %
HELTEEL,

= For 190 foam tire, please use 3X5.5X2mm
spacer X2 pcs for clearance setting.
190 R R > VA ERRFE 3x5.5x2mm
AR—Y—EIMERLTIIT SV A%
FELTEEL,

3 X 10mm Button Head Screw

Suspension Arm Mount Insert
YRR D3V T —=LIIV MUY=}

Front Arm (Lower)
7av k77— (37)

Pivot Ball
Ry b R—IL
3 X 5.5 X 2mm Spacer

AR—H—

3 X 12mm Button Head Screw
REX

AER ol his setting is for track width 190mm with Rubber Tire
G B- 2| 1 3 | SERVO LINK Overalllength is 21.5mm
a‘ ?r?l )clju; :‘i’;si—'er/(i) % N 21 .2mmtcéb’¢?<7’:‘&,\
X2 RE—(5) }__.‘ | \ﬁ@ o
S Remove 2mm @" 3\\\\\\\\\ = — T
BAGE- 2 | 2mmpy LTS =T axemm Setserow --"I_I_E
T~

3 X 6mm Set Screw
1ERY

I x1

= Be careful for the cutter blade.

TRITERLTIEEL T E LN,

mm 07 Speed Passion 1/10 scale SP1 F-1 chassis kit\

| T




BAGE- 1|

@ |:| 3 X 5.5 X 1mm Spacer
ANR—H—

'I 4 | ATTACHING SERVO, LOWER PLATE

X4
SP000644
BAG E- 2 |
@ 3mm Nut
Fuk
X2
SP000640
Dmm[mm 3 X 8mm Flat Head Screw
mex =
X4
Dmmmﬁmm 3 X 10mm Flat Head Screw = )
mex
X2 w47
g e 2
3 X 5.5 X 1mm Spacer J »
ANR—H— =
>
7@\4@
9 &>
/ b
=1
> -d> / //
9 < / 3 X 8mm Flat Head Screw
>
o mex
3 X 5.5 X 1mm Spacer / < |
L)
3 X 8mm Flat Head Screw f % 3 X 10mm Flat Head Screw
mex mex
BAG C- 2 | 'I 5 | ATTACHING CASTER MOUNT
4.3 X 6mm Pivot ball 3 X 8mm Button Head Screw
ERY bR—IL _

0 C & &
O O O O 3X5.5X1mmS;{J/:a<ci:7L_
X1 Caster Block 5mm Post @ é

FrR2—TJ0OvY
136001407

BAGE- 1|

O]ﬂ]ﬂ]] 4.3 X 3mm Pivot ball
Ry bR—Ib

X2

SP000668

BAG E- 2 |

@ |:| 3 X 5.5 X 1mm Spacer
AR—H—

X2

SP000644

ﬂ]ﬂﬂﬂm 3 X 8mm Button Head Screw
AER

5mm Post

112001408
= Turn up and down for different degree

R-BCRGHAELLIET

/ Speed Passion 1/10 scale SP1 F-1 chassis kit 08 ==




BAG B- 2 |

0 Y 11

X2 3 x 35mm Turn Buckle
SP000625

2= \w)b

Turnbuckle Cup (Long)

16\ TURNBUCKLE @

Turnbuckle
B=2 Ny b

'I 7 | ATTACHING TURNBUCKLE & SERVO LINK

Servo Link
Eh U2/

Turnbuckle
9_

pZAY7A1%

BAGE- 1|

Cl:lﬂ]]]lﬂﬂﬂ]] 4.3 X 6mm Pivot ball
ERY bR—)L

X2

SP000664

@ |:| 3 X 5.5 X 1mm Spacer
ANR—H—

X4

SP000644

Front Arm (Upper)
ZAYRT—L (FviIN-)

4.3 X 6mm Pivot Ball
ERy bR—)b

3 X 5.5 X 1mm Spacer

Front Arm (Upper)

7OYET—L (FvIN-) qu

mm 09 Speed Passion 1/10 scale SP1 F-1 chassis kit\




BAG D- 2 |
© x2

O
-0+

X2 Steering Axle
SP000629 AFTITTIRIV

Slotted capture insert
AQYbFvTFo—A2—h

BAG E- 1|

@i

X2

SP000632

R

X2

SP000664

BAG E- 2 |
X2

SP000640

Steering Pivot Ball
RTTITERY FR—IV

4.3 X 6mm Pivot ball
ERY bR—)L

3mm Nut
Fuk

BAG D- 2 |
———mm

X2

© |

X2
| J
SP000631

i 2
©

King Pin
FoEY

3 X 5.5 X 0.5mm Spacer
AN—H—

Front Coil Spring
JaYcRTIY

3.2 X 5.5 X 1mm Spacer (PVC)

AR—Hf—
X8
SP000646
BAG E- 2 |
[[hﬂmmmum 3 X 10mm Button Head Screw
AERX
X2
BAG B- 1|
X4 Aluminium Post (L)
SP000637 (Gunmetal) 7 /VSHRARWD)
SP000686 (Red)
X2 Aluminium Post (S)
SP000638 (Gunmetal) //VIHRAR(S)
SP000687 (Red)
BAG E- 2 |
Dmmm 3 X 6mm Flat Head Screw
mex
X8

'I 9 | STEERING UPRIGHT

= Make sure the pivot ball can move smoothly.
ERY PR L—RICEKEZRERL TLEE L,

4.3 X 6mm Pivot Ball

3mm Hex driver
NARSA/N—

[BAG D2|

Steering Upright (R)
AFTIVITvTSAh R)

[BAG D2]

Steering Upright (L)
RFTIITTYTZAM (L)

E%\\\ ///S%
M3 nut

Fvhk

20 | ATTACHING STEERING KNUCKLE @

(’(f(((((

((({((((/@
Q\ 3 X 5.5 X 0.5mm Spacer

ANR—H—

3 X 10mm Button Head Screw
FER

3.2 X 5.5 X 1mm Spacer (PVC)
AR—H—

= Front coil spring loaded for 3mm.
7OV IVATI VT RIE3mmELTLIEELY,

2'| | ATTACHING BODY POST

Aluminium Post (L)
Aluminium Post (L) TIVERZE (L)

TIVZRAR (L)

3 X 6mm Flat Head Screw
mex

3 X 6mm Flat Head Screw
mex

3 X 6mm Flat Head Screw
mex

/ Speed Passion 1/10 scale SP1 F-1 chassis kit

10 ==



BAG C- 1|

SP000679 battery holder plate

22 | ATTACHING BATTERY MOUNT

@ Side spring retainer
X2 TARRTITIT—F—

BAGE- 1 |
X2 ?;fs ;ggj;yﬁ S
SP000735

M3x10 Set Screw

O]ﬂ[ﬂﬂ}ﬂﬂﬂm] 4.3 X 8mm Pivot ball
ERy bR—)b

X1 spoooess

BAGE- 2 |
Uﬂmmm 3 X 8mm Flat Head Screw
mex
3 X 8mm Flat Head Screw
X1 mex
[[mﬂmmm 3 X 10mm Button Head Screw
HAERX
X2
@ |:| 3 X 5.5 X 1mm Spacer
ANR—H—
SP000644
=
BAG B- 1 |
Damper Tube Shaft 23 | ROLL DAMPER

BAG G2 by
TR

p

—

@/ Damper Tube
Turnbuckle Cup (Long) ~

Turnbuckle Cup (Long)

BAGE- 1|

O:ﬂmm[mmm 4.3 X 8mm Pivot ball 24 | ATTACHING MOTOR MOUNT

IC)

ERY bR—IL
X1 sPoooees 3mm Nut

Fvhk o
O:ﬂ]mmmﬂ 4.3 X 6mm Pivot ball \ Ball Connector
ERY bR—IL =
X1 spoooess
@ |:| 3 X 5.5 X 2mm Spacer
ANR—H—

X1 spoooeas

BAGE- 2 |
@ X1 3mm Nut
SP000640 Tk

@ X1 3mm Lock Nut 4.3 X 6mm Pivot ball
<~/ SP000643 AvoF vk ERy bR—IL

3 X 8mm Button Head Screw

[[hmﬂnﬂ] 3 X 6mm Button Head Screw HER
AER

X2

3 X 5.5 X 2mm Spacer
ANR—H—

&
BAG A2
Motor Mount (Carbon)

E—E—IVNH—RY)

mm 11 Speed Passion 1/10 scale SP1 F-1 chassis kit\




TBB Shock Bottom Connector x 1

[H

TBB Shaft Cap x 1

TBB Shaft Guide x 1

(0L

TBB Shock Shaft x 1

Sealer O-Ring (Shock Height Adjuster)
x1
Shaft Sealer O-Ring x 1

I

TBB Shock Top Connector x 1

M2 EClip x 2
O
e/
TBB Shock Spring
Red-Med Soft
X1

TBB Spring Bottom Support x 1

TBB Oil Sealer Cap (Medium Soft)
X1

D

TBB Shock Body Cap x 1

25 | DAMPER

TBB Shock Piston

Sealer O-Ring

.k'
—

Nea il

TBB Shock Height Adjuster

Insert Sealer O-Ring inside the Shock Height Adjuster grod¥ete TBB Shock Piston Groove Is
Facing Downwards

TBB Shaft Guide

!

Note The Direction Of Slot On Bottom

TBB Shaft Cap

TBB Shock Bottom Cap

Fill supplied shock oil
and remove air by
moving the piston up
and down until air
bubbles disappears

TBB Spring Bottom Support

TBB QOil Sealer Cap @

M2 EClip \

TBB Shock Piston (3 holes)

M2 EClip §

TBB Shock Shaft

Make sure the shock shaft can move up and down freely

(C——>
TBB Shock Body Cap [/ “\
d ]

TBB Shock Top Connector

When placing Oil
Sealer Cap make
sure no bubbles
are trap inside the
shock body

Note the double ring face to ball connector]

Speed Passion 1/10 scale SP1 F-1 chassis kit 12 ==



26 ‘ UPPER DECK

Body Post (S)
E X1 x7—%20 )

| Antenna Mount
5}m| X2 7 7FRUvE

R [ —

Body Post x 2

[:[@ 4.7mm Pivot Ball
ERY hR—)b

BAGE- 1|
G:@ 4.7mm Pivot Ball BAG A2 >
Ry bR—)L Upper Def:k (Carbon?
X1 TYIN=TvFH—KRY) A/ /: 3X 5.5 X 2mm Spacer A
SP000663 ’ ! AN —
|, = 1 /
BAG E- 2 | <
=
3 X 6mm Button Head Screw
[I]mmm HER J /‘
o B
3 X 6mm Flat Head Screw 3 X 6mm But}on Head Screw
Dﬁﬂm‘ 3 X 6mm Flat Head Screw mex RER
mex %
X2
3 X 6mm Button Head Screw
BAG E- 2 | 27 | ATTACHING UPPER DECK by
[[hnmmm 3 X 6mm Button Head Screw
RERX
X4

mm 13 Speed Passion 1/10 scale SP1 F-1 chassis kit\




BAG E- 2 |

3 X 6mm

Button Head Screw

Turnnuckle Cup (Short)

29 | ATTACHING UPPER PLATE AER
[[hﬁﬂm 3 X 6mm Button Head Screw
RER >
X2 =
I::[@ T ‘-9 4.7mm|Pivot Ball
4.7mm Pivot Ball =
By bR =
X1 Upper Plate (Carbon)
SP000663 FYIR—TL—k (=) i 7 ﬁ'?'
1
S B
ﬁﬁ!&l 1 -g;ll-
%\\Q“—\— 'E% ]
n ,!\-\ ) S
X N\ [ A \ L/
=R e\ = £ ) —
BAG D- 2 | 30 | ATTACHING FRONT & REAR WHEEL @

X4

5x10x4mm Ball Bearing

5 X 7 X 0.5mm Spacer (PET)
AN—=H—

X4

SP000733

BAG E- 2 |

4mm Flange Lock Nut
7ovvavytvk

X2

SP000696

4mm Lock Nut
AvoFvh

X2

SP000695

4mm Flange Lock Nut
7ovyavityk

5 X 7 X 0.5mm Spacer (PET)
ANR—H—

5 X 10mm Bearing

AT

m Tires and Wheels are not included in this kit.
BAVRUORA—IWEF Y MIEEFNTVEL A,
BIEHELRHTEEL,

5 X 10mm Bearing
a2/

4mm Lock Nut
av7Fvh

5 X 7 X 0.5mm Spacer (PET)
ANR—H—

31 | ATTACHING ESC & RECEIVER

Receiver

Rtk

/ Speed Passion 1/10 scale SP1 F-1 chassis kit 14 ==



TRACK WIDTH SETTING

Track width 185mm setting (with optional parts)
BIg185mmOD Ly 747 (F T aviN—YER)

-

Track width 190mm Setting
BEIZ190mmD Ly T4 5

Track width 200mm Setting
Hig200mmDty 719

# Track width may vary by using differnet wheel.
Eﬂlébiﬁﬁﬁ‘éh%:d'«r—}bt:;o?%?@%ﬁ%b“%&bi?’t))

| OPTIONAL PARTS

Servo Mount Set
(Aluminium)
Y—RIIV MYk
(FIVZ)

Motor Mount (R)
For 540 Motor
E—2—<TUVMR)
5404 X

COMING
SOON

I= =

X1 Main Drive Axle (Carbon) .
AAYRSATTHIRI (H—RY)

COMING, /
SOON

SP000173 1/10 SP Mark-1 Bodyshell

RTA—

COMING /
SOON

1/10 F1 Wheel w/ Foam Tire Set
FIBEAYIRRIZA Yy b

Servo Arm 23T. 25T (Aluminium)
B —R7—L23T,25T (7L S)

COMING /
SOON

o o © 0O o o0

Caster Block
(Aluminium)
FrR2—7J0OvY
(7IV=)

COMING
SOON

Battery Holder / Pod Brace Assembly (Carbon)
Ny TFY—RIVE—IRY R T L—AT v T1)—

(H—R>)
Steering Bridge
(Aluminium) Soon / Soon /
ATTVYT TV Front Coil Spring
s __ TavRRTUVY
% Soft Mggium Hard )
= VY7t IF«7L N—F

COMING
SOON

Side Spring

YA RRT)T
Soft Medium Hard
VIh EF4TL N—F

1/10 F1 Wheel w/ Rubber Tire Set
F1B2AY/ZI\—214V v

COMING /
SOON

Super Hard
RA—IN—/\—F

SP000179

1/10 F-68 Bodyshell
RTA—

il
@1o®

1/10 F1 Rear Wing
—— Uroa>Y

1/10 F1 Front Wing
Zavboavy

mm 15 Speed Passion 1/10 scale SP1 F-1 chassis kit\

| T




SETTING GUIDE

/
3
/

O'I ‘ TOE-IN AND TOE-OUT b

= Make sure the servo is in neutral.
Y—ARHBZ1—rIIVUBICH BT EERRLTIZEL,

= Short / Narrower
mLIRVET/M=T T

Longer / Wide o ®

/ BBVET /=1

Adjust rod length by rotating the turnbuckle, until the wheel pointing inwards (toe-in) or pointing outwards (toe-out)
EEZTNTNDR—2 I\ VB EE T b—A 2/ b=T I T HTENTTRETT,

02 | CAMBER ANGLE

2mm Hex driver
NERZAN—

Adjust front camber by turning the front upper pivot ball in or out.
To get more negative camber, turn the front upper pivot ball IN.
To get less negative camber, turn the front upper pivot ball OUT.
787y N—ERY bR—ILDORUAHFETTOY v\ —AZHFEL
TKEEVRATATF VN -8 BT ITFERY b R—IVERIC RS S
ITIFFRIICBEIEETEL,

Ride Height Insert Omm - 2.5mm

03 ‘ GROUND CLEARANCE BHEHEERA Y — 0mm-2.5mm

Ground clearance can be adjusted according to wheel diameter when using foam tires.

ARVDEAVERBICII A VY OERCESZREIHIENTETT,

= Make sure both side is using the same ride height insert.
RIS ECESREBR VT —hefERLTEEL,

04 | DAMPER SETTING

= Rotate spring retainer for fine tension adjustment.
Change coil spring for greater adjustment in hardness
ATV G)T—F—DREHAKFETT o a v ZBELTIEEL,
ATV Ty T T HEBLTIEELY,

= Use thinner oil and softer spring for rough or low-grip surface.
Use thicker oil and harder spring for smooth, high-grip surface.

S7BERENES )y TRE CIEEFOBVA IV EFALTLEL,
AL—RIGRER/N\AT )Y THERECEEFOB WA IV EEBLTIEEL,

/ Speed Passion 1/10 scale SP1 F-1 chassis kit 16 ==




SETTING GUIDE

05 ‘ ROLL DAMPER SETTING

Roll damper
a—JbA > N—
= Apply different viscosities of grease to the
piston to adjust roll damper hardness.
MEDRGEZT)AEERALTA—ILEYIN—D
REEEELCIEELY,

Use thinner grease for low-grip surface.
Use thicker grease for high-grip surface.
Adjust roll damper hardness to achieve
optimized steering response.

Iy TOEVEE CIEEFOENT VR % \A
Ty THRECREFOBVNI URZERLTIZEL,

06 | CHASSIS RIGIDITY

Remove post to adjust the chassis rigidity, adjust according to the track surface
BEORRICEDE TRANENTTETYv—VBIEERELTIIZEL,

« Carpet/high traction track. = Remove for traction. = Remove for traction.
H=NYNINACSTaV IV NFENSTYIVARELE NFERSHS 2 HELL

High traction Low traction
NS 3Y A—ht>o23a>
Chassis rigidity

o e
07 | GEAR RATIO 72T Spur gear
Refer to the diagrams for selecting gears. . . 18T 4.00:1
N o . - . Pinion gear Gear ratio
FTHERTBIHDRAEBBLTIIEEL, R X
e=AEY T 197 3.79:1
Formula 2z 14T 5.14:1 20T 3.60:1
Spur gear teeth 15T 4.80:1 2T 3.43:1
A A i -1 16T 4.50:1 22T 3.27:1
Pinion gear teeth -
[t V=R vr e 17T 4.24: 23T 3.13:1
(08 | ADJUSTING UPRIGHTS (09 | COOLING FAN

Different setting are possible by altering the axle shaft position. f‘;;a::()?ifgs';}z ét30mm fan on motor mount (L) to increase
57 < 7 \°:~\: ~ i - = ", = ~ N P \{ s ]

VORIV TNRI VIV EEEIBIE TRy T4V %ﬁoc_é:bﬁjabfﬁ“o AN REEEINE BT HICE—2—< > MUIZ25mm/30mmD

’ T AR TR,

= For technical circuit = For High-speed circuit
TYUZAIVY—Fy balF =&Y —Fv bAElS

mm]7 Speed Passion 1/10 scale SP1 F-1 chassis kit\




SPEED PASSION

S =5

HIGH PERFORMANCE F1 RACING CAR

| SETTING SHEET 745 —F |

Friction grease +
@ Roll damper ——
7V92avgIR
Soft Medium
vzt O =70
Hard
n—r O
Battery
NyT)—
Standard Shortl c
i ortly
:j%;#{zljva—wa ElE |
Battery position
NyFY—FKIYa> =l
kel J\- -
Foward Middle = B
s evs— O %|R ,
Back S | g \
[ ik
Ball Diff
R—IVT7
Standard Ceremic
[ 53wy []
Other
Z DAt

‘ Name

K%

Date
BT

Track
J—R

Air temp.
SR

Track condition
aA—RAVT4vav

Humidity

BE

Track temp.

ERELRE

Toe angle (front) o
70vk—#

A

Q)

P\o (

Pod link position
RyRUVIRIYay

Q0@ e

Insert position
AP —rRIVaY

RKAMKRIY3>

Rear shaft
7% 7k
Steel (kit standard) D
AF—IV (Fv MESE)
Carbon fiber (optional)
H—RV (FTav) D

{2}

(L) B
YIpIMdel L

ww

Damper position
AVIN—RIV3>

Forward Backward

g [ s

Damper spacer
BYIN=AR—H—

U U
Upright shaft position Upright position
TYTSAM v TRIVaY TYTSAbRYYay
Upright spacer

TYTZAPANR—T—

Rebound stroke
YNNIV RE

Camber angle position
FroN—KRIvav

Wheel offest
RA—=IVAT Y

4
!

‘ oil

Ver. SP115032013

Piston
ERb R

Damper
A IN—

mm

hole(s)

#
017 &

| Spring
ATV T

A

T
Pod link spacer \
Ry RUIIAR—H—

Caster block

FrR2—TJ0OvY

Ground clearance

BEE

Rear shaft spacer
Y4 T P ANR—H—

Standard Optional

me [ #7vay [
Side Spring
HARRT VY

Soft Medium

vt [ z7n

Hard Super Hard

N—FK Z——n—r[]

Front Coil Spring
Ja>bRIVY

Medium
O =771

O

/ Speed Passion 1/10 scale SP1 F-1 chassis kit

Motor Battery ESC

52— Ny7)— AE=Farba—3—

Spur gear T 64P [ ] Pinion gear T 64P []
RIN—F+ 48P [] [tk D 224 48P []
Body Front wing Rear wing

RTa A= X 6%/ UAdrE oZ74

Front wheel Front tire Front tire diameter

70OV bRA—IV ZOVk2AY 7OV 2LV E

Rear wheel Rear tire Rear tire diameter

Y RA—Ib DA Y214V

18 ==



V7777777 8= )= /o= L= o e Ny =

Email: cs@kinggoldenltd.com



	P1
	P2
	P3
	P4
	P5_o
	P6_o
	P7_o
	P8
	P9
	P10_o_revised_16-3-2013
	P11
	P12
	P13
	P14
	P15
	P16_o
	P17
	P18
	P19
	P20

